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Section 38.3 — Lithium metal and lithium ion batteries
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Page 2 of 17 pages



C

EmEiAiIE Report NO.: ZSZWD20220902UN01 - [ - [T .I - - [] l.l=.=l=.====
Product General Information/F= 2 A4S B .
Name of samples /£ 5 % #5 ............ Rechargeable Li-ion Battery
] 78 H A BT Lt
Model/ZE ... 552123V
RatingS/ZE S % ....ooovevveeveveneel. 3.8V, 300mAh, 1.140Wh
Trade mark/fEiFs «oooveveveeeeeieeveeies - NIA
Appearance/FE AW .......................  Approximate Silver Cuboid
LSRN RN
Dimension//A~ oo 5.1mm(T) % 20.4mm(W) x 24.0mm(H)
MASS/ T EE ..vcveveveieresierisieresenenenees. APProx./#J 5.0g
Lithium content/#l & & ......oovveeveeeeeees N/A
Battery type/Hiiti2 A ...................... >ingle cell lithium ion battery
FCVE B T L
Tests items ARESH B :
Clause Name of test Sample Number Test result
Kok Ko 5 44 B Kt
T.1 Altitude simulation P
38341 T.1 e L ST
T.2 Thermal test P
38342 T.2 BRI it
T.3 Vibration P
38.3.4.3 T3 Bl# - B10 # i 5t
T.4 Shock P
38.3.4.4 T.4 bk o]
T.5 External Short-circuit P
38345 T.5 4h AT B ST
T.6 Impact N/A
38.3.4.6 T.6 fEdt ANid
T.6 Crush Cli# - C10# P
T6HE SEBu
T.7 Overcharge P
38.3.4.7 T7 R Bl1# - B18# it
T.8 Forced discharge P
38.3.4.8 T.8 3 Cli#- C30# it

Test Conclusion/K il 4514

The sample has passed the test items of UNITED NATIONS “Manual of Tests and Criteria” seventh revised
edition & Amendment 1(ST/SG/AC.10/11/Rev.7 & Amend.1) Section 38.3 .

SR, ZRERSAFERE E CRIGARUETM) S8BT A IE 1 (ST/SG/AC.10/11/Rev.7 & Amend.1) 5§
38.3 TWHIE K.
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Test Procedure/ARIGFER:

1.Sample status/#f iRz

B1#~B5#, first cycle, fully charged state /B1#~B5#/%5 1 78 HLE W], 72478 HUIRAS .

B6#~B10#, 25th cycle, fully charged state /B6#~B10#, %5 25 78 B AN, 5E A&7 HARE ..
C1#~C5#, first cycle , 50% charged state /C1#~C5#,%5 1 e HLE 1, 50% 78 HUIRAS
C6#~C10#, 25th cycle , 50% charged state /C6#~C10#,5 25 78 HLE H], 50% 78 HRZ .
B11#~B14#, first cycle, fully charged state /B11#~B14#,%5 1 M7e ML W], 78478 HURAS .
B15#~B18#, 25th cycle, fully charged state / B15#~B18#, %5 25 M7l A, TAFTHIRES.
C11#~C20#, first cycle , fully discharged state / C11#~C20#,5 1 N7l 8 H, 58 IR A .
C21#~C30#, 25th cycle , fully discharged state / C21#~C30#, 5 25 7e B A W], 78 &M HUIRAS .

2. Tests T.1 to T.5 are conducted in sequence on the same samples.
T.1 2 T.5 505 FHH [FIARE 5t 425 HEAT

3. In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1x100

RNTENFEERL, HUTIARE: FEHRK(%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as "no mass loss".

A MLEZ2RBEATHIRE, M2 2RRERRE. WERRESREAEDS TRAZIMEIE, N TG R =50

Mass M of cell or battery Mass loss limit

P, S Bt Y o Joi B 45 % PR A
M<1lg 0.5%
19sM<75g 0.2%
M>75g 0.1%

4. Intest T.1to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test battery after testing is not less than

90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not applicableto
test cells and batteries at fully discharged states.

FEMR TAET.AN, BEIBSWETCER. TR, ToE. JCBERATEE X, I B lis ik /el

J& BIFF 8 HUEAS /N T HAEHEAT X — 1090 51 F R ¥ 90%. A % B 1 LR ANE FHl T 58 A8 R A (13056 FE R H
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Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/ E L

Test cells and batteries shall be stored at a
pressure of 11.6kPa or less for at least six hour at
ambient temperature (20£5°C)./ AR5 HL U A EL B B
FEIE /15 T8 T 11.6 TIaFEAEE IR (20 + 5°C)
R 6 NI

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly,no rupture
and no fire and if the open circuit voltage of each
test cell or batfery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicableto test cells and batteries at fully
discharged states./WI R L& LHA. oA,
TN K, FF HAEAN e Bt B AR 1K G
J& BT AN /N T AR HEAT 1K — R I0 i HE s 1Y)
90%, FHLAIHEIFF 1K — 2R . AR
SRANIE FH T 58 45 8 R 28 HA) i RO A EL A

No leakage, no venting, no
disassembly,no rupture and
no fire./Jci&iN. LHF . iR
R U

The data see table 1./i5%k
PR 1.

38.3.4.2

Test T.2: Thermal test/iE iR

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to72+2°C,
followed by storage for at least six hours at a test
temperature equal to -40+2°C.The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells
and batteries are to be stored for 24 hours at
ambient temperature(20+5°C). /R4 H A5 Al Lt R
FefE I E ST 72+2°C 2T FAEE D 6 /)
I, BB AR I IR L 55 T-4042°C 156 M AFIR
2/ 6 /NN PR i 6 i 8] PR 5 ORI T )
K%y 30 7pfd. MERRFF AT, LB 10 R,
F 0 P A T P AT LV ZE PR B2 (20+5°C) T AF
Ji 24 /N

For large cells and batteries the duration of
exposure to the test temperature extremes should
beat least 12 hours./%f T KBS FI N, BfET
e a6 i 52 [ I ) 22/ 82 Ay 12 /NI

N/A

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly,no rupture
and no fire and if the open circuit voltage of each
test cell or batfery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicableto test cells and batteries at fully
discharged states./tn R & LHFA ok,
TEREANTEHEE K, I AR 1 R B AR 1
Jei BT L AN /N T HAE AT I — 1k 56 BT L 1Y
90%, HLESAIHIBAIFF SIX —ZR . A RHERE
SRANIE F T 58 A T PR S 0 16 LSS AT HEL S

No leakage, no venting, no
disassembly,no rupture and

no fire./ L&k THA . TR
R, TCHE R TERD K o

The data see table 1./i3 %k
PEWE 1,

38.3.4.3

Test T.3: Vibration/3zsh
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Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries are firmly secured to the
platform of the vibration machine without

distorting the cells in such a manner as to faithfully
transmit the vibration. The vibration shall be a
sinusoidal waveform with a logarithmic sweep
between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes. This cycle shall be
repeated 12 times for a total of 3 hours for each of
three mutually perpendicular mounting positions of
the cell. One of the directions of vibration must be
perpendicular to the terminal face./ HL Al H jth S [
THREILF 6, (HEE LA GG ) AR T LB
AReHEI LIS IRE) . PRENNE IETRBIE, W HE
R 7 BEZEE) 200 HE2%, FEIEIE] 7 HR2E, ESEEN
15 538, X —IRBSFR AU = AN A3 L Lt 2
ST AL A — 7 M AR AT 12 9k, SN 30
i o For —ANIRB) 7 [ 0 25 i 1 L

The logarithmic frequency sweep shall differ for
cells and batferies with a gross mass of not

more than 12 kg (cells and small batteries), and for
batteries with a gross mass of more than 12 kg
(large batteries)./ {Ex A A4, X a B EA
B 12 50 () FEE A L (R RS AT B R R, A 12
T 50 S B R R s (R 28 F ) A T AN [

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz

is reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn, occurs
(approximately 50 Hz).A peak acceleration of 8 gn
is then maintained until the frequency is increased
to 200 Hz. /%f HUEHI/INEL it 7R 22T 06, fRFr
1 gnff i KON, BRI R 18H2% . )54
RIS PR FFIE0.8Z K (MWL 1.6 %K), FHIGIMMAEH
BB RINE L ILF)8 gn (F LI HN50#125). KK
IS B2 AR FFAES gn BB AT S N 31 2007 2% .

For large batteries: from 7 Hz to a peak
acceleration of 1 gn is maintained until 18 Hz is

reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2 gn, occurs
(approximately 25 Hz).A peak acceleration of 2 gn
is then maintained until the frequency is increased

to 200 Hz./ X KA N 7 SR 2706, (R4FF 1 gn 1
BOIENE, BEEBRIEE 18 #f2k. ARG IRIE R
FRPE 0.8 =K (B WAL 1.6 =2K), BN & ik
KL LR 2 gn (BR LN 25 HF2%) . Kt Rk
FEARFEAE 2 gn H 2SR I 1 2] 200 #2Z

N/A
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Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly,no rupture
and no fire and if the open circuit voltage of each
test cell or batfery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicableto test cells and batteries at fully
discharged states. /WA & THA . oM.
T AT K, I HARAN 15 ot Bl e v A2 e
J& BT L AN /N T HAEBEAT 1K — IR A0 L e Y
90%, FELFIFRNFF &I — 2R . AR 2
SRANE T 58 A TRCRIR S 1 A A A F B

No leakage, no venting, no
disassembly,no rupture and
no fire./ EBlR. THA. L
. TCBERATG R K.

The data see table 1./i5 %
PEILEE 1.

38.3.4.4

Test T.4: Shock/Md

Test cells and batteries shall be secured to the
testing machine by means of a rigid mount which

will support all mounting surfaces of each test
battery. /5 FLEFH HL Y U] S 48 5 ] E e AL
b, SORSEE RS I A TR R

Small cells : Each cell shall be subjected to a half-
sine shock of peak acceleration of 150 gn and
pulseduration of 6 milliseconds. //NHLES: BN HL
RSO 5 B K RE 150 go Bk b F45 0 6] 6255 1)
AL o

Large cells : Each cell shall be subjected to a half-
sine shock of peak accelerationof 50 gn and pulse
duration of 11 milliseconds./ K #Y Hits: &N
2252 K I FE 50 gn A RFSLIT [B] 6 Z2 A0 12 1E
3 U

N/A

Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass

of the battery. /45> H1 it 20 28 57t K03 B Bk
T ER) o ) 2 IE 5L P

N/A

small batteries :The pulse duration shall be 6
milliseconds ,acceleration is 150 gn or (gn)=

v100850/mass  \hichever is smaller. /N Hh: ik
P22 [A]) 6 Z 82, iEZ N 150gn 5 (gn)=
100850 / i &, HUEERNE -

N/A

large batteries: The pulse duration shall be 11
milliseconds. acceleration is 50 gn or

(9n)= +/30000/mass , whichever is smaller./ KT H,
Mo: Kb LR E) 11 =8P, gy 50gn B
(gn)=+/30000/ 5 & , HEUAR N -

N/A

Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks
in the negative direction in each of three mutuallyl
perpendicular mounting positions of the cell or
battery for a total of 18 shocks./ EEA™ H it Bl H i1 23
FE = AN HRH 2 B A0 R B A i 22 256 5 A ) IE AR T 1)
SR =y, AT A2 =k, S
5z 18 il

Page 7 of 17 pages
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Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly,no rupture
and no fire and if the open circuit voltage of each
test cell or batfery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicableto test cells and batteries at fully
discharged states. /WA & THA . oM.
T AT K, I HARAN 15 ot Bl e v A2 e
J& BT L AN /N T HAEBEAT 1K — IR A0 L e Y
90%, FELFIFRNFF &I — 2R . AR 2
SRANE T 58 A TRCRIR S 1 A A A F B

No leakage, no venting, no
disassembly,no rupture and
no fire./ EBlR. THA. L
. TERRAN A K .

The data see table 1./i5 %
PEILEE 1.

38.3.4.5

Test T.5: External short circuit/4hE5 4 54

The cell or battery to be tested shall be heated for
a period of time necessary to reach a
homogeneous stabilized temperature of 57+4°C,
measured on the external case.This period of time
depends on the size and design of the cell or
battery and should be assessed and documented. /
XF AR O B, R — B ZE A A], A
AT FlR BE TS B3 ST RIS E TR 57+4°C. iX
BN 1) PR A R T R R P Y RN R R v, 6
TIRXANRR LI [A] S0 PAPEAl AE 5%

If this assessment is not feasible, the exposure
time shall be at least 6 hours for small cells and
small batteries, and 12 hours for large cells and
large batteries./ QiJCVEHAT X FPPEAL, ) /NEY RS
/NS R ) 2 B B[R] R 22 /0 6 /NEE, KRS HEES A
/NI EL S ) % R I 1) I 2220 12 /N

N/A

Then the cell or battery at 57+4°C shall be
subjected to one short circuit conditionwith a total
external resistance of less than 0.1 ohm./ & )5, H
O E B NTE 57+4°C S T A2 B4/ T 0.1
DB (1) B8 2 A1 o

This short circuit condition is continued for at least
one hour after the cell or battery external case
temperature has returned to 57+4°C/iX —4& i % 1F
[ AE PSS B LI A1 5 S iR E [R] B1] 57+4°C R4k 820 1
NI

or in the case of the large batteries, has decreased
by half of themaximum temperature increase
observed during the test and remains below that
value./ BUZE R AL IR G B0 N 153 i B M ik 56
w8 1) B el IR R — 4 22— FF ORI T8k
18,

N/A

Page 8 of 17 pages
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Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries meet this requirement if their
external temperature does not exceed 170°C

and there is no disassembly, no rupture and no fire
during the test and within six hours after the test./
WRAN IR AT 170°C, F HAE R A AR
6/ N TGAR . OB ToE ek, HS AL
BN & A TE K

External temperature does not
exceed 170°C, No
disassembly, no rupture and
no fire. /4h el B ANk it
170°C, ok, . Jt
K.

The data see table 1./ iR¥&#
PE L1,

38.3.4.6

Test T.6: Impact / Crush/#&d/#7 &

Crush/#% &

Impact (applicable to cylindrical cells not less than
18.0 mm in diameter)./f & (& H T E&A/NT18.0
KA HE)

NOTE: Diameter here refers to the design
parameter (for example the diameter of 18650 cells
is 18.0 mm). /E: MAL EARTR TS H (B, 18650
HUS Y B2 18.02K).

N/A

The test sample cell or component cell is to be
placed on a flat smooth surface. A 15.8 mm 10.1
mm diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg+0.1kg mass is to be
dropped from a height of 61 +2.5 cm at the
intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees from
the horizontal supporting surface./ i®{#f Bt B o4
HLESTEEE DG IR T B —R316 8 AN e
JAERFEF O, BB EA215.82 K012k, K
26K, BN R KR, M HZKH
W — 9. 1T 5+0. 1T 5 (1 B #6142, 5 JF K & b 2k
BN AARE S XAk, A — AN LI BE:
BT X 9 Ak R FH ) /) B0 T BT A T AR
il M EPUESCETER T 5] %R 5K SER
[IECER

N/A

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mm=0.1 mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact./ 4% 52 o (1)
B, QNI P R T P AT I SRS B O
HA£15.8Z K 0. 12K S MR AMERL. &
A R — K.

N/A

Crush (applicable to prismatic, pouch, coin/button
cells and cylindrical cells less than 18.0 mm in
diameter)/£f L& THAEE . 83, Wm/4dnh
ORI ELAR /N T 18,02 K 1 [BIAE TE HLES)

NOTE: Diameter here refers to the design
parameter (for example the diameter of 18650 cells
is 18.0 mm). /iE: AN EAAFR B FSE(Bin, 18650
HLE ) B2 418.02K) .
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Clause

Requirement + Test

Result - Remark

Verdict

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached./ ¥ Hi:ts
BTCI B RTBE AP T RIS e, 5% I 0 B2
IR, AEEE— AN b i R Z o 15K D
PEEFrEEAT, ERHIMA T =Mz —:

(a) The applied force reaches 13 kN+0.78 kN ;
[N 7715 %) 13 kKN+0.78 kN

(b) The voltage of the cell drops by at least 100
mV;/RE dn LR R 222> 100mV

N/A

(c) The cell is deformed by 50% or more of its
original thickness. /HL AR ik IR 4k B E 11150% LA
.

N/A

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its
flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal
axis./ MY B4 e S I M B 9 P — THI it [ o 410
TR T T B N MG~ 3B R TRt o TR T FLES 2 AN
59\ e L 7 [ e s

Each test cell or component cell is to be subjected
to one crush only. The test sample shall be
observed for a further 6 h. The test shall be
conducted using test cells or component cells that
have not previously been subjected to other tests./
AR O BTG A F s U — B R . UFE
AR SR 5E6 /NS o 1R 6 M A 2 BT A0 HeA i 56
) S BT L EEAT .

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C
and there is no disassembly and no fire during the
test and within six hours after this test./ 1 B 452
JEA#IE170°C, FF HAE RIS R b S5 J5 6/
W ITCfif . TakE K, HE AT HE R & AR T

External temperature does not
exceed 170°C , no
disassembly and no fire./4I 7%
HEARRELL 170°C, Tffik.
T Ko

The data see table 2./ X365
I 2.

38.3.4.7

Test T.7: Overcharge/idE R &

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. /7¢ i H i 06 2 2 il 38 75
TV R R 78 FE AR T P o R ) /) FL
R

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /il
18 R AR 78 L R S AN R T 18RI, i ) d /)
J 8 s FELTR B K 76 R RS T 9 3 B 2 2R P 3+ B B
M.
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Clause

Requirement + Test

Result - Remark

Verdict

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /il f i 1 78 L B oK T 18 (R I, e
B/ B BN fi K 7 R R Y .24

N/A

Tests are to be conducted at ambient temperature.
The duration of the test shall be 24 hours./i{ 38 B 7E
I ST o HEAT IR I 8] 82y 247N

Rechargeable batteries meet this requirement if
there is no disassembly and no fire during the

test and within seven days after the test. /7] 78 L HL
eI AR PR J5 7 R N o, ok,
MO A AR .

No disassembly and no fire.
ITEfEfR, ok K.

The data see table 3./i5 %k
5 W33,

38.3.4.8

Test T.8: Forced discharge/3& i B

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /&~ SR EMSIRE N 512k H
Tt PR BB PR RS 6 P VA A5 T 122 7 45 0 ) B R TR,
LU ) 25 A N SR TR

The specified discharge current is to be obtained
by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the
initial test current (in ampere). /#43& 24 K /N FIEE (E
(0 F BE A Ay B I O HR R, THBEAS HE R E T
R RS RS HEAT SR AL, TBORIS ] (/N I ) B
ST AU A BB DA AR e IR (2 8

Primary or rechargeable cells meet this
requirement if there is no disassembly and no fire

during the test and within seven days after the
test./ J5 FER B AT 78 H HES G 2R e R AR S
7 RINTCHEAER, Joik, RIFFEATEDR .

No disassembly and no fire.
1T, ok k.

The data see table 4./ iR% %1
K4,
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Table 1: T.1~T.5 /3 1. % T.1~R% 7.5
Test
5 :Exter
Test 1: Altitude ibrati nal
Simulati.on/ e Test 2: Thermal test/ Test 3: Vibration/ Test 4 : Shock/ S_hort
Sam | Mass ocv - Tl R 2 REERI Wik 3. R Wik 4. whik Circuit/
ple priorto | prior to P RY5:
No. | Test(g) |test(V) A EL
Fes | RBHTR | Rl B
ErRsy £ LK Mass | Change | Mass Mass Mass Max.Te
loss(%) | ratio Hi | loss(%) r;?:rggg% loss(%) rat(i::aEgJi—fl:t loss(%) (r:;ﬁ)n?; mp. (°C)
JFREBEL | EH | BUED (%) T | BEAR %) ) AR K (%) RO
(%) (%) R(%) (%) (%) ; BE(°C)
B1# 4.946 4.333 0.020 99.93 0.020 99.05 0.000 99.93 0.020 99.98 57.3
B2# 4.952 4.331 0.000 99.93 0.040 99.03 0.000 99.95 0.000 99.95 57.1
B3# 4918 4.335 0.020 99.91 0.041 99.08 0.000 99.95 0.020 99.95 57.4
B4# 4.879 4.333 0.000 99.93 0.020 99.05 0.021 99.95 0.000 99.98 57.3
B5# 4.924 4.332 0.000 99.91 0.020 99.03 0.000 99.93 0.000 99.98 57.2
B6# 4.940 4.334 0.000 99.91 0.040 99.05 0.020 99.93 0.000 99.98 57.5
B7# 4.898 4.332 0.000 99.93 0.020 99.05 0.020 99.95 0.000 99.95 57.2
B8# 4.932 4.335 0.020 99.91 0.020 99.10 0.000 99.95 0.020 99.98 57.3
B9# 4.904 4.331 0.000 99.93 0.041 99.05 0.020 99.95 0.000 99.95 57.6
B10# 4918 4.334 0.020 99.93 0.041 99.08 0.000 99.93 0.000 99.98 57.4
Table 2: Crush / & 2: #E
Sample No.
e Cl# C2# C3# Ca# C5#
s
Max.Temp. (°C)
s e 24.3 24.1 24.3 24.0 24.4
Test 6: Crush / TIRE(C)
K5 6: HrE Sample No.
v e Co6# C7# C8# Co# C10#
s
Max.Temp. (°C)
s 24.2 24.0 24.3 24.2 24.3
KR (°C)
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Table 3: Overcharge /3% 3: TEFH

Sample No.
g
Test voltage
Test 7: AR5 HLE (V)

O\(ercharge/ Test current

R 7 iR 600
i HL PRI HLIA (MA)

Provided by the applicant/ i i $4L:

1.Maximum charging voltage/& K 78 H H JE:4.35V

2.Maximum charging current/f X 7¢ F FLif:300mA

Bll# B12# B13# Bl4# B15# B16# B17# B18#

8.7

Table 4: Force discharge / % 4: Rl

Sample No.
v e Cli# Cla# C13# Cla# C15# Cl6# Cl7# C18# C19# C20#
ﬁuuéﬁ 52
Test current
. 450
Test 8: R EE/ﬁ(mA)
Forced Sample No.
discharge/ oy C21# C22# C23# C24# C25# C26# C27# C28# C29# C30#
Wik 8 Bl S
JiCHL Test current
. 450
P58 HLIL(MA)

Provided by the applicant/ i 5 $24L:
Maximum discharging current of cell/H it 5% K il B B 37t :450mA
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F R I
Notice

A it T Aer I S AS I 2 TE AL o

The test report is invalid without the testing stamp of Guangzhou CPUP Certification Technology
Service Co., Ltd..

ReA G = Bl FERE, AFE R AR

Nobody is allowed to photocopy or partly photocopy this test report without written permission of
Guangzhou CPUP Certification Technology Service Co., Ltd..

AARE TN L H AN A 2544 TR
The test report is invalid without the signatures of Approver, Checker and Tester.
AAR G IR

The test report is invalid if altered.

OIS INR A AU NCEERE 2 FE A RN AR AL SR

Objections to the test report must be submitted to Guangzhou CPUP Certification Technology
Service Co., Ltd. Within 15 days.

AR AR L it 15T
The test report is responsible for the tested samples only.
RS FNIA R R AER”, PR ", PR AN, “NT R AR

As for the test conclusion, “N/A” means “not applicable”, “P” means “pass” and “F” means “fail”,
“N/T” means “not tested”

HE T S HE R BORE, A7 DA A8 S 1) T S A 435 R A0 28, Al AR IR ARG BT E

The information provided by the applicant. Our lab shall not take any responsibility if the
information is fake and exaggerated, which may influence the validity of the testing result.

FSI R A A SRAN L A IR A

The test data and results do not have social proof function.

===END OF TEST REPORT===
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